SME Spare Parts and Accessories

SME Limited
 
Spare # Drg# Description Usage Illustration
4911 P0911-IV Alignment Protractor SIV
5911 P0911 Alignment Protractor SV
ALIGNMENT PROTRACTOR #1
5911/12 P0911/12 Alignment Protractor SV-12
0570B/10 P0570B/10 Alignment Protractor M2-10
0570B/12 P0570B/12 Alignment Protractor M2-12
0570B/9 P0570B/9 Alignment Protractor M2-9
3968/10 P0968/310 Alignment Protractor S310
3968/12 P0968/312 Alignment Protractor S312
3968/9 P0968/309 Alignment Protractor S309
ARM LIFT #2
5863 P0863style=”mso-spacerun: yes”> Arm Lift S300,SIV,SV,M2
3408/9 P0646/7 Arm Lift S2, R Type
ARM MOUNTING PLATE #3
1029 P1029 Arm Mounting Plate M30
1029/12 P1029/12 Arm Mounting Plate M30-12
1137 P1137 Arm Mounting Plate M20
1137/12 P1137/12 Arm Mounting Plate M20/12
3812/12 P0594/20 Arm Mounting Screws #2 x 3/4″ (Wood) P1 Spacer 3823
3812/6 P0594/9.5 Arm Mounting Screws #2 x 3/8″ (Wood) SII, SIII, R Type
5893/12 P0893/12 Arm Mounting Screws M3 x 12 Cap Head M10, M20, M30
ARM MOUNTING SCREW #4
5893 P0980/20 Arm Mounting Screws M3 x 20 Button Head M2-9, -10, -12
5893/16A P0893/94/95 Arm Mounting Screws, Nuts, Washers S345
5893/25A P0893/25 Arm Mounting Screws, Nuts, Washers S300, IV, V
5893/35A P0893/35 Arm Mounting Screws, Nuts, Washers S300, IV, V
ARM REST BRACKET #5
5848 P0848 Arm Rest S300, SIV, M2
2271A P0410 Arm Rest Bracket S2, R Type
1609 P0577/P0651 Arm Rest/Dowels S2, R Type
2208 R0423 Arm Socket inc. 2215 R Type
ARM SOCKET #6
1802/9 P0507 Arm Socket inc. 2215 S2/IMP
1802/12 P0507/12 Arm Socket inc. 2215/12 S2/12
2208/12 R0423/12 Arm Socket inc. 2215/12 R Type
AUDIOLEAD #7
3900A P0900A/300 Audio Lead S300
4900A P0900A/IV Audio Lead SIV
5900A P0900A Audio Lead SV
S3LB4 P0721G Audio Lead S2, S3, R Type
1902/HWR P0554/HWR Balance Weight (Heavy) A/R
1902/MWR P554/MWR Balance Weight (Medium) A/R
BALANCE WEIGHT 9
1901/LWR P0580 Balance Weight (Special Light) A/R
1901 P0554 Balance Weight (Standard) S2/IMP
1902 P0554/S2 Balance Weight (Standard) S2/S2
0554B P0554B1/2 Balance Weight M2style=”mso-spacerun: yes”> M2-9 & 10
0554B12 P0554B1/2-12 Balance Weight M2-12 M2-12
3883/AHW Balance Weight (Heavy) S300 Accessory
4883/AHW Balance Weight (Heavy) SIV Accessory
BALANCE WEIGHT 8
5883/AHW Balance Weight (Heavy) SV Accessory
3883/ALW Balance Weight (Light) S300 Accessory
4883/ALW Balance Weight (Light) SIV Accessory
5883/ALW Balance Weight (Light) SV Accessory
3883/12 Balance Weight (Standard) S312
3883A Balance Weight (Standard) S309 & S310
3884A Balance Weight (Standard) S312S
4883A Balance Weight (Standard) SIV
5883A Balance Weight (Standard) SV
SII BASE CLAMP 10
1705 P0412 Base Clamp Bolt S2, R Type
1706 P0413 Base Clamp Nut S2, R Type
4835 P0835/IV Base Clamp Bolt (Black Chrome) S300, SIV
SV BASE CLAMP 11
5835 P0835 Base Clamp Bolt (Natural) SV
4836 P0836/IV Base Clamp Nut (Black Chrome) S300, SIV
5836 P0836 Base Clamp Nut (Natural) SV
BIAS GUIDE 12
1916 P0568 Bias Guide S2, M2
2283A R0467 Bias Guide R Type
BIAS WEIGHT 13
1915 P0441 Bias Weight S2
3520 P0672 Bias Weight S3, M2
1915DBW P0441/D Bias Weight S2, R Type
BOX SPANNER 14
1946 P0571 Box Spanner SII, SIII, R Type
1806 Cartridge Leads S2
CARTRIDGE LEADS 15
4899 Cartridge Leads SIV, S300
5899MCL Cartridge Leads SV
5899MCS Cartridge Leads SV
5919A P0811/6/8/12 Cartridge Mounting Hardware (black finish)
CARTRIDGE MOUNTING 16
4919A P0811/6/8/12 Cartridge Mounting Hardware (bright finish)
2300B R0456/0462 Cartridge Mounting Hardware (black finish)
2300 R0456/462 Cartridge Mounting Hardware (Natural)
CARTRIDGE SPACER 17
5925 P0925 Cartridge Spacer (Black Chrome) SV
4925 P0925/IV Cartridge Spacer (Bright Chrome) SIV
CHASSIS LOCKSCREW 18
1133 P1133 Chassis Lockscrew M20, M20/12
DAMPING FLASK 19
FD2013 Damping Fluid (Flask) S2, R Type
FD5908 Damping Fluid (Syringe) S300, IV, V & M
DAMPER KIT 20
DRIVE BELT 21
FDIV Damping Kitstyle=”mso-spacerun: yes”> S300, 312S, SIV
FDM2 Damping Kitstyle=”mso-spacerun: yes”> M2-9. -10, -12
1100 P1100 Drive Belt M10, M20, M30
ELASTIC COUPLING 22
1808/9 P0488/9 Elastic Coupling/Rubber Washer S2
5906/7 P0906 Finger Lift & Washers (Black) SV
FINGER LIFT 22
4906/7 P0906/IV Finger Lift & Washers (Bright) S300, SIV, M2
5907 P0907 Finger Lift Washer (Black) SV
4907 P0907/IV Finger Lift Washer (Bright) S300, SIV, M2
FOOT INSERT PAD 24
1220 P1220 Foot Insert Pad Fits 1219
GROMMET 25
3504 P0665 Grommets (Bedplate) S2, S3, R Type
HEADSHELL 27,HEADSHELL CLAMP BOLT 26
3959 P0959 Headshell Clamp Bolt S300,M2,IVD,VD
3973 P0973 Headshell Clamp Washer S300,M2,IVD,VD
S2-R R0443 Headshell Detachable S2, R Type
1801 P0563 Headshell Fixed S2
3951/9 Headshell Detachable Model 309
3951/10 Headshell Detachable Model 310
HEADSHELL 27A
3951/12 Headshell Detachable Model 312
3951/2012 Headshell Detachable Model 312S
1252/9 Headshell Detachable Models M2-9,M10
1252/10 Headshell Detachable Model M2-10
1252/12 Headshell Detachable Model M2-12
HEIGHT SETTING GAUGE 28
1084 P1084 Height Setting Gauge M30
1165 P1165 Height Setting Gauge M20 & M20/12
5926 P0926 Hexagon Wrench 0.89mm AF S300, IV & V
BALL END WRENCH 29
3802 P0756 Hexagon Wrench 1/16″ AFstyle=”mso-spacerun: yes”> SII, SIII, R Type
5924 P0924 Hexagon Wrench 2.0mm AF SV
5896 P0896 Hexagon Wrench 2.5mm AF S300, IV & V
5905 P0905 Hexagon Wrench 3.0mm AF SIV & V
5905/300 P0905/300 Hexagon Wrench 3.0mm AF S300
HTA KEY 30
5892 P0892 HTA Key S300, IV & V
1088 P1088 Instruction Book M30
31 INSTRUCTION BOOK
1088/12 P1088/12 Instruction Book M30-12
1164 P1164 Instruction Book M20
1164/12 P1164/12 Instruction Book M20-12
1271 P1271 Instruction Book M10
1940 Instruction Book S2
1941 P0597 Instruction Book S2 Imp
2293 R0460 Instruction Book S2-R
3804 P0719 Instruction Book S3
3967 P0954 Instruction Book S300
4203 3S/122 Instruction Book S3S
4931 P0931 Instruction Book SIV
5931 P0931 Instruction Book SV
0569B P0569B Instruction Book M2
LOOSE COVER 32
1094 P1094 Loose Cover M30
1094/12 P1094/12 Loose Cover M30-12
1160 P1160 Loose Cover M20
1160/12 P1160/12 Loose Cover M20/12
1244 P1244 Loose Cover M10
MOTOR ISOLATOR 33
1222 P1222 Motor Isolator M10
MOTOR SUPPORT  ISOLATOR 34
1223 P1223 Motor Support Isolator M10
MOTOR TRANSIT SCREW 35
MOUNTING JIG 36
1109/20 P1109/20 Motor Transit Screw M20, M20/12
1109/30 P1109/30 Motor Transit Screw M30
5916B P0916B Mounting Jig SV
4916 P0945 Mounting Template SIV
5916 P0916 Mounting Template SV
5916/12 P0916/12 Mounting Template SV-12
0572B/10 P0572B/10 Mounting Template M2-10 MOUNTING TEMPLATE 37

0572B/12 P0572B/12 Mounting Template M2-12
0572B/9 P0572B/9 Mounting Template M2-9
2294/10 Mounting Template SII-R/10
3969/10 P0969/310 Mounting Template S310
3969/12 P0969/312 Mounting Template S312
3969/9 P0969/309 Mounting Template S309
CONVERSION KIT 38
3826G Output Socket Coversion Kit S2
P1 SPACER 39
3823 P0729 P1 Spacer Accessory
3823/IV P0729/IV P1 Spacer Accessory
PHONO PLUGS 40
3705/6G P0711 Phono Plug (Pair Gold) All Models
POWER CORD 41
1098UK P1098UK Power Cord M10, M20, M30
1099EUR P1099EUR Power Cord M10, M20, M30
1099USA P1099USA Power Cord M10, M20, M30
POWER SUPPLY #42
RECORD CLAMP 43
1266 P1266 Power Supply M10 M10
1095/20 P1095/20 Power Supply M20 M20
1095/20/12 P1095/20/12 Power Supply M20/12 M20/12
1095/30 P1095/30 Power Supply M30 M30
1239A P1239A Record Clamp M10, M20, M30
1170 P1170 Record Clamp Type 20-C Accessory
RECORD SPINDLE BUSH 44
5911B P911B Record Spindle Bush SV
RECORD SPINDLE WASHER 45
1148 P1148 Record Spindle Washer M10, M20, M30
RIDER WEIGHT 46
1910 P0553 Rider Weight S2
RW SPRING-PLUNGER 47
1913/14 P0449/P0587 Rider Weight Spring/Plunger S2, R Type
RIGHT ANGLED PLUG 48
5913A P0913 Right-Angled 5-Pole DIN Plug (Black Chrome) SV
5913A/30 P0913/30 Right-Angled 5-Pole DIN Plug (Black for M30) M30
4913A P0913/IV Right-Angled 5-Pole DIN Plug (Bright Chrome) S300, SIV, M2
SADDLE 49
ACCESSORY SPANNER 50
2203 P0566 Saddle (Knife Edge Bearing) Nylon S2
2203S R0414PRO Saddle (Knife Edge Bearing) Steel A/R
5923 P0923 Spanner 5.0/5.5mm AF S300, IV & V
SPIDER-WAYROD HOUSING 51,STROBE DISC 52
SUSPENSION BAND 53
1811 P0551 Spider/Wayrod Housing Ass’y S2/IMP
1087 P1087 Strobe Disc M10, M20, M30
1020 P1020 Suspension Band M20, M30
SUSPENSION ISOLATOR 54
1221 P1221 Suspension Isolator M10
TURNTABLE FOOT 55
1046 P1046 Turntable Foot M30
1144 P1144 Turntable Foot M20
1219 P1219 Turntable Foot M10
1144/12 P1144/12 Turntable Foot M20/12
VTA SCREW 56
WAY ROD 57
WEIGHT CLAMP BOLT 58
5860 P0860 VTA Screw SV & FDIV
1908 P0557 Wayrod S2
2266 R0418 Wayrod R9, R10
2266/12 R0418/12 Wayrod R12
3957 P0957 Weight Clamp Bolt S300
WEIGHT CLAMP BITS 59
5878 P0878 Weight Clamp Lever SIV & SV
5879 P0879 Weight Clamp Nut SIV & SV
5881 P0881 Weight Clamp Spring SIV & SV
5882 P0882 Weight Clamp Washer SIV & SV
 
 
7ads6x98y